ESA

INTERNATIONAL

PORTABLE FORCED AIR HEATER
llustrated Parts List

IMPORTANT: Do not use key numbers when ordering service parts. Always order
components by part number and description. Include model and serial numbers.

PFA

Issued: February, 1994

Magster - BHTOM

8 | M11084-26 Screw, #10-16 x 3/8"
M51345-02 Fuel Line

KEY | PART KEY | PART
NO. | NUMBER DESCRIPTION QTY. | NO. | NUMBER DESCRIPTION Qry.
1 098511-135 | Upper Shell 1 20 M51150-01** | Fuel Filter 1
2 100647-01 Screw, #10-16 x 1/2" 8 21 M51151-02 Fuel Line Tube 1
3 09851 2-28-19 Combustion Chamber 1 29 M10990-3 Rubber Bushing 1
4 099229-01 Photocell Bracket 1 23 M50814-03 Airline 1
5 M10908-2 Screw, #6-32 x 3/8" 2 | 24 098511-136 | Lower Shell 1
6 M16656-19 Photocelt Assembly 1 25 M50104-01 Bushing 2
7 Bumer Head Assembly 1 26 M50104-03 Bushing 2
7-1 HA3010 Nozzle with Sleeve T 27 M11084-27 Screw, #10-16 x 1/2" 6
7-2 M10659-1 Nozzle Washer 2 28 M11271-8 Clip Nut 8
7-3 | _M10809-1 Nozzle Spring 1 29 M15823-39 Screw, #8-18 x 1/4" 1 )
74 1 Msgs2 Nozzie Slesve ' | 30 | 09851368 | Fuel Tank 1
7-5 M50924-03 Burner Head Body 1 31 097702-01 Fuel Cap (Includes Gasket) 1
.76 M50820-02 Barb Fitting 2 32 100777-02 Microprocessor Control 1
L AT HA3012 Spark Plug T 133 M11143-1 Strain Relief Bushing 1
© %8 | 100908-01 Washer . T | 34 098219-26 Power Cord 1
M11084-27° | Screw, #10-16x 1/2 3 |35 099230-01 Shoulder Screw 2
9 097293-01 Fan T | 36 099213-01 Button Plug 1
10 i Motor and Pump Assembly 1
10-1 | 10RQAWWA-Q| Motor (Split Phase) 1 PARTS AVAILABLE - NOT SHOWN )
10-2 | 079975-pf0Q| Pump Body 1
10-3 | FHPF3-2C Screw, #10-32x 1/2 2 097896-01 Wheels 2
10-4 | M22009™ -Rotor Insert 1 M16801-2 Axle 1
10-5 | M22456-1** | Pump Rotor 1 M12831-3 Wheel Support Frame 1
—10-6-1- ~M50545 - Pump End Cover 1 HA2204 Eront Handle BT
10-7 | M12179* Intake Filter 1 M12345-33 Screw, #10-24 x 1 3/4* 8
10-8 | M16545 Filter End Cover 1 M28526 Nut cap 2
10-8 | M8g40™ Steel Ball, 1/4" diameter 1 F NTG-3C Hex Lock Nut, #10-24 8
10-10} - M10993-1 | Relief Spring _ 1 097204-05 Tradename Decal
- :rO?tT — M27694*" = :‘:A'fi]UStlﬂg Screw - - ;__1 R _J00830:0]“ ) _plagqostxc DEC_?'_ e e e
CJ0e12 T M22997 T Plg T T T T T T098224-18 | General Information Decal
T 10-13F ~ M124671-31 Screw, #10-32x 1" 7 10 " 100807-01 Owner's Manual
10-14) M12244-1** | Output Filter 1
10-15] M11637™ Lint Fiiter 1 OPTIONAL ACCESSORIES
10-16] M50820-02 Barb Fitting 1
10-17) M8g43™ Blade 4 HA1210 Hang-up Thermostat
11 M50631 Rubber Bumper 2 HA1180 Air Gauge Kit
12 \oVROW-OV | Motor Mounting Bracket 1 HA2210 Fuel Tank Filter Screen
13 -1 M27417- - | Drain Plug (Includes “O” Ring)| 1 HA3004 Rotor Kit (M22456-1, M22009,
14 M11084-27 Screw, #10-16 x 1/2" 4 M8643)
| NTC-4C | HexLock Nut, 1/4-20 2 HA3017 Filter Kit (M11637, M12179,
6 | MS51114-01 | Fan Guard 1 M12244-1, M51150-01)
777% [ZM51077:01AA- |- Side Cover~ - 1 HA3020 Pump Kit (M27694, M10993-1,
2
1

M22997, M8940)

** See OPTIONAL ACCESSORIES
*** Not available as an assembily.



)
1 i ,

‘ 0} IR . sdwy m:_tﬁm
papuawnuosay 1ong oN SY 1 (uny {euioN n:_,.._-._n: wmﬂoa:&
2] (spunod sjew)xoiddy) jang inoynm BB M 10189H : ZHO9/AOTL . . sjuswalinbay ojf1ool3
59 (spunog ajewxosddy) wbjem Buiddiys oi's (anoy Jed suojien ‘s'n srewixoaddy) uojidwnsuod fend
0's (1sd) eanssaid dwind 11y S'el I (suoyen °s 'n) Aoedeo yuey jend
00S (4o e1ewixosddy) ndinp Jiv 104 1O 19N} L# 10 UISO0IDH . ~ leng
osve WdY 1010 : 000°05} , {anoy sad Emw Bupey indino

. : |

SNOLLYOIdID3dS ] L

UOUNg 1959H ]

BIYM PIoD) Jemod
onig 1190010Ud

SNUM UOWOD JOloW

allum

}0BIg LBIS JOjo ZHO9/A0Z

Gn|d Jamod

P UjeiA Jolon
A9ig PIOD Jemod

) ¥oeig
PUNOE) SISEYD

o1 pavuo) —t—I|:
onig wedg et oI

101jU0) etue[4

WVHOVIA DNIHIM

MIIA 03007TdX3 UILYIH




